Wood Chipper
Flishugger

SPARE PARTS CATALOGUE
RESERVEDELSKATALOG

TP 175 MOBILE

Valid from/Gaaldende fra: 29-09-2015

Linddana A/S. @lholm Bygade 70. DK-7160 Tgrring. T +45 75 80 52 00. tp@linddana.com. www.linddana.com




Taper lock
tightening 85 Nm

Taper lock
tightening 49 Nm

63 | 1 |TP 175 MOBILE Fast Tragt TP 175 MOBILE Fixed Funnel B17509 N/A
135 | 1 |Udkasterrgr Ejector spout B16002 N/A
61 1 |Holdeplade Support plate 17-00004
60 | 1 |Induktiv sensor 12mm Inductive sensor 12mm 20041070 |R
59 | 1 |Hall sensor Hall sensor 20041071 |R
58 | 1 |Magnetkrans, 6 magneter Magnetic yoke, 6 magnets 20041072 |R
57 1 |Startboks Ignition box 20040880 |R
56 | 1 |Mgtrik, M6 Nut, M6 20030047
55 2 |Rip-Lock skive 6 mm, lille Rip-Lock washer 6 mm, small 20030390
54 | 1 |Seetskrue M6x16 Set screw M6x16 20030106
53 | 2 |Stopklods inkl. holder Backstop incl. support 20040131
52 | 1 |Skeerm over hydraulik Cover over hydraulics 17-00153
51 2 |Beslag for hjelm Fixture for bonnet 16-00183
50 | 1 |160 Mobile/Track el hjgrne 160 Mobile/Track elect. corner 16-00485 |N/A
49 | 1 |Afstandsrar for kontakt Distance pipe for switch 16-00342
48 | 1 |Deekplade, venstre Cover plate, left 16-00181
47 | 6 |Popnitte 8 mm, 6 kantet Rivet nut 8 mm, 6 edge 20030331
46 1 |Gevindplade f. kontakt skjold Thread pl. f. switch shielding 16-00461
45 | 2 |Afstandsplade for kontakt Distance plate for switch 17-00462
44 1 |Afskeermning bag, venstre Cover rear, left 17-00405
43 | 1 |Feder 10x8x45 Key 10x8x45 21001886
42 1 |Lombardini, motorsamling Lombardini, engine assembly 17-00317 |N/A
41 1 |Filter, komplet Filter, complete 16-00292
40 1 |Afskeermning, front Cover, front 17-00418
39 1 |Trailer med bremser Trailer with brakes 17-00468 |N/A
38 | 1 |Fjeder for gaskabel Spring for throttle cable 20041367
37 | 4 |Kilerem SPA 1285 V-belt SPA 1285 20041118
36 | 1 |Isolering for motorhjelm Insulation for engine bonnet 16-00245
35 | 1 |Skum 455x40x30 mm Foam 455x40x30 mm 16-00244
34 | 1 |Skum 480x40x20 mm Foam 480x40x20 mm 81004325
33 | 2 |Skum 370x40x30 mm Foam 370x40x30 mm 16-00243
32 | 1 |Beslag for gaskabel Fixture for throttle cable 17-00155
31 1 |Holder til sensor Support for sensor 81004710
30 | 1 |Afskeermning til sensor Shield for sensor 81004720
29 | 1 |Speendebgijle 35 mm Clamp 42 mm 20041366
28 | 1 |Speendebgijle 35 mm Clamp 35 mm 20040185
27 1 |Udstagdningsslange Exhaust hose 16-00242
26 | 1 |Remholder, nedre Belt support, bottom 17-00241
25 | 1 |Remholder, gvre Belt support, upper 17-00239
24 | 1 |Deekplade, hgjre Cover plate, right 16-00234
23 | 1 |Grundmodul, glat aksel Basis module, smooth shaft 117503 N/A
22 1 |Taper lock 3020x35 Taper lock 3020x35 20041112
21 1 |Taper lock 2517 x 1 1/2" Taper lock 2517 x 1 1/2" 20041111
20 | 1 |Kileremskive SPA 250x4 3020 V-belt pulley SPA 250x4 3020 20041117
19 | 1 |Kileremskive SPA 132x4 2517 V-belt pulley SPA 132x4 2517 20041109
18 | 1 |Remstrammer, samling Belt tightener, assembly 17-00187 |N/A
17 | 2 |Vibrationsdaemper P 20/15 Vibration absorber P 20/15 20040007
16 | 2 |Speendehaspe Fasten fixture 20041317
15 | 1 |Afstandsstykke ved kaler, kompl. Spacer by cooler, compl. 16-00180
14 1 |Afskeermning gvre, hgjre Cover upper, right 17-00422
13 | 1 |Afskeermning @vre, venstre Cover upper, left 17-00421
12 | 2 |Hage Hook 20041316
11 | 2 |Treek handtag Pull handle 20041360
10 | 2 |Beslag for gas fjeder Fixture for gas spring 16-00164
9 1 |Afskeermning bag, hgjre Cover rear, right 17-00404
8 2 |Gasfjeder Gas spring 20041312
7 2 |Heaengsel for motorhjelm Hinge for bonnet 20041313
6 1 |Motorhjelm Engine bonnet 16-00154
) 1 |Kglerqitter Radiator grill 16-00170
4 1 |Afskeermning, hgjre Cover, right 17-00419
3 1 |Afskeermning, venstre Cover, left 17-00420
2 1 |Skrastiver, venstre Stiffening, left 16-00108
1 1 |Skrastiver, hgjre Stiffening, right 16-00107
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




Taper lock
tightening 85 Nm

TP 175 MOBILE Spare parts list Version: With TP Vario Spout and foldable funnel NB: Parts may be shown which are not standard on all models.
N/A: Not available as spare part. See ff pages



63 | 1 |TP VARIO SPOUT TP VARIO SPOUT B17511 N/A
62 | 1 |TP 175 MOBILE Klapbar Tragt TP 175 MOBILE Foldable Funnel B17510 N/A
61 1 |Holdeplade Support plate 17-00004
60 | 1 |Induktiv sensor 12mm Inductive sensor 12mm 20041070 |R
59 | 1 |Hall sensor Hall sensor 20041071 |R
58 | 1 |Magnetkrans, 6 magneter Magnetic yoke, 6 magnets 20041072 |R
57 1 |Startboks Ignition box 20040880 |R
56 | 1 |Mgtrik, M6 Nut, M6 20030047
55 2 |Rip-Lock skive 6 mm, lille Rip-Lock washer 6 mm, small 20030390
54 | 1 |Seetskrue M6x16 Set screw M6x16 20030106
53 | 2 |Stopklods inkl. holder Backstop incl. support 20040131
52 | 1 |Skeerm over hydraulik Cover over hydraulics 17-00153
51 2 |Beslag for hjelm Fixture for bonnet 16-00183
50 | 1 |160 Mobile/Track el hjgrne 160 Mobile/Track elect. corner 16-00485 |N/A
49 1 |Afstandsrar for kontakt Distance pipe for switch 16-00342
48 1 |Deekplade, venstre Cover plate, left 16-00181
47 | 6 |Popnitte 8 mm, 6 kantet Rivet nut 8 mm, 6 edge 20030331
46 1 |Gevindplade f. kontakt skjold Thread pl. f. switch shielding 16-00461
45 | 2 |Afstandsplade for kontakt Distance plate for switch 17-00462
44 1 |Afskeermning bag, venstre Cover rear, left 17-00405
43 | 1 |Feder 10x8x45 Key 10x8x45 21001886
42 1 |Lombardini, motorsamling Lombardini, engine assembly 17-00317 |N/A
41 1 |Filter, komplet Filter, complete 16-00292
40 1 |Afskeermning, front Cover, front 17-00418
39 1 |Trailer med bremser Trailer with brakes 17-00468 |N/A
38 | 1 |Fjeder for gaskabel Spring for throttle cable 20041367
37 | 4 |Kilerem SPA 1285 V-belt SPA 1285 20041118
36 | 1 |Isolering for motorhjelm Insulation for engine bonnet 16-00245
35 | 1 |Skum 455x40x30 mm Foam 455x40x30 mm 16-00244
34 | 1 |Skum 480x40x20 mm Foam 480x40x20 mm 81004325
33 | 2 |Skum 370x40x30 mm Foam 370x40x30 mm 16-00243
32 | 1 |Beslag for gaskabel Fixture for throttle cable 17-00155
31 1 |Holder til sensor Support for sensor 81004710
30 | 1 |Afskeermning til sensor Shield for sensor 81004720
29 1 |Spaendebgijle 35 mm Clamp 42 mm 20041366
28 1 |Spaendebgijle 35 mm Clamp 35 mm 20040185
27 1 |Udstagdningsslange Exhaust hose 16-00242
26 1 |Remholder, nedre Belt support, bottom 17-00241
25 | 1 |Remholder, gvre Belt support, upper 17-00239
24 | 1 |Deekplade, hgjre Cover plate, right 16-00234
23 | 1 |Grundmodul, glat aksel Basis module, smooth shaft 117504 N/A
22 1 |Taper lock 3020x35 Taper lock 3020x35 20041112
21 1 |Taper lock 2517 x 1 1/2" Taper lock 2517 x 1 1/2" 20041111
20 | 1 |Kileremskive SPA 250x4 3020 V-belt pulley SPA 250x4 3020 20041117
19 | 1 |Kileremskive SPA 132x4 2517 V-belt pulley SPA 132x4 2517 20041109
18 1 |Remstrammer, samling Belt tightener, assembly 17-00187 |N/A
17 | 2 |Vibrationsdaemper P 20/15 Vibration absorber P 20/15 20040007
16 | 2 |Speendehaspe Fasten fixture 20041317
15 | 1 |Afstandsstykke ved kaler, kompl. Spacer by cooler, compl. 16-00180
14 1 |Afskeermning gvre, hgjre Cover upper, right 17-00422
13 | 1 |Afskeermning @vre, venstre Cover upper, left 17-00421
12 | 2 |Hage Hook 20041316
11 | 2 |Treek handtag Pull handle 20041360
10 | 2 |Beslag for gas fjeder Fixture for gas spring 16-00164
9 1 |Afskeermning bag, hgjre Cover rear, right 17-00404
8 2 |Gasfjeder Gas spring 20041312
7 2 |Heaengsel for motorhjelm Hinge for bonnet 20041313
6 1 |Motorhjelm Engine bonnet 16-00154
) 1 |Kglerqitter Radiator grill 16-00170
4 1 |Afskeermning, hgjre Cover, right 17-00419
3 1 |Afskeermning, venstre Cover, left 17-00420
2 1 |Skrastiver, venstre Stiffening, left 16-00108
1 1 |Skrastiver, hgjre Stiffening, right 16-00107
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




5,5 mm 23-24 N

Thread lock AS-43

M12-100 Nm

34 1 [Hirch-mann stik, B6a-ak666 Hirch-mann plug, B6a-ak666 20060017 (R
33 1 |Smarenippel M8x1,25 90qgr. Grease nipple M8x1,25 90qgr. 20041091
32 1 |Reduktionssstuds 3/4 x 1/2 BSP Socket reduc. 3/4 x 1/2 BSP 20001117 |R
31 2 |Rip-Lock skive 8 mm, lille Rip-Lock washer 8 mm, small 20030391
30 2 |Seetskrue M8x12 Set screw M8x12 20030001
29 4 |Seetskrue M12x55 Set screw M12x55 20030329
28 4 |Seetskruge M12x35 Set screw M12x35 20030017
27 8 |Rip-Lock skive 12 mm, lille Rip-Lock washer 12 mm, small 20030393
26 2 |Speendeband, enkelt HPJ 38 Clamp, single HPJ 38 20040041
25 1 |Sugeslange TP 175 MOBILE Suction hose TP 175 MOBILE 17-00122
24 1 |Cylinderskrue M8x40 Cap screw M8x40 20030339
23 1 |Cylinderskrue M8x35 Cap screw M8x35 20030338
22 1 |M8 Flangematrik M8 Flange nut 20030195
21 1 |Flange TR30-13,5 1/2 Flange TR30-13,5 1/2 20020410
20 1 |Omdrejningsteeller plade Revolution counter plate 81002210
19 1 |Daekplade med matrik, front Cover plate with nut, front 13-00025
18 1 |Feder til remhjul 8x7x32 Key for V-belt pully 8x7x32 21005290
17 1 |Holder til sensor Support for sensor 81002200
16 1 [Magnetspole Solenoid coil 20020257
15 1 |Bypass ventil NO Bypass valve NO 20020248
14 1 |Udstgdningsstuds Exhaust stub 81004270
13 1 |Rotor komplet, glat aksel Disc complete, smooth shaft 17-00098 |[N/A
12 1 |Rarstuds til pumpe Pipe stub for pump 31005260
11 1 |Vinkel flange 1/2" Angle flange 1/2" 20020087
10 1 |Hydraulikfilter Hydraulics filter 20020089
9 1 |Filterhus P12205-56 Filter housing P12205-56 20020261
8 2 |V-beelte XPA 832 RE-X V-belt XPA 832 RE-X 20040039
7 1 |Remskive SPA 90/2, pumpe V-belt pully SPA 90/2, pump 31005180
6 1 |Hydraulikpumpe SNP2-8 Hydraulic pump SNP2-8 20041438
) 1 |Tryk skive Pressure washer 21001890
4 1 |Remskive A 90/2 V-belt pulley SPA 90/2 81000990
3 2 |Lejehus @40 Bearing housing @40 16-00222
2 1 |Deekplade med mgatrik Cover plate with nut 81000447
1 1 |Rotorhus, samling Rotor housing, assembly 17-00460 |N/A
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




5,5 mm 23-24 N

Thread lock AS-43

M12-100 Nm

34 1 |Hirch-mann stik, B6a-ak666 Hirch-mann plug, B6a-ak666 20060017 (R
33 | 1 |Smarenippel M8x1,25 90gr. Grease nipple M8x1,25 90qgr. 20041091
32 | 1 |Reduktionssstuds 3/4 x 1/2 BSP Socket reduc. 3/4 x 1/2 BSP 20001117 |R
31 1 |Rip-Lock skive 8 mm, lille Rip-Lock washer 8 mm, small 20030391
30 | 1 |Seetskrue M8x12 Set screw M8x12 20030001
29 | 1 |Seetskrue M12x55 Set screw M12x55 20030329
28 | 1 |Seetskruge M12x35 Set screw M12x35 20030017
27 | 2 |Rip-Lock skive 12 mm, lille Rip-Lock washer 12 mm, small 20030393
26 | 2 |Speendeband, enkelt HPJ 38 Clamp, single HPJ 38 20040041
25 | 1 |Sugeslange TP 175 MOBILE Suction hose TP 175 MOBILE 17-00122
24 | 1 |Cylinderskrue M8x40 Cap screw M8x40 20030339
23 | 1 |Cylinderskrue M8x35 Cap screw M8x35 20030338
22 | 1 |M8 Flangemgtrik M8 Flange nut 20030195
21 1 |Flange TR30-13,5 1/2 Flange TR30-13,5 1/2 20020410
20 | 1 |Omdrejningsteeller plade Revolution counter plate 81002210
19 | 1 |Deekplade med magtrik, front Cover plate with nut, front 13-00025
18 | 1 |Feder til remhjul 8x7x32 Key for V-belt pully 8x7x32 21005290
17 1 |Holder til sensor Support for sensor 81002200
16 1 |Magnetspole Solenoid coil 20020257
15 | 1 |Bypass ventil NO Bypass valve NO 20020248
14 | 1 |Udstgdningsstuds Exhaust stub 81004270
13 | 1 |Rotor komplet, glat aksel Disc complete, smooth shaft 17-00098 |[N/A
12 | 1 |Rarstuds til pumpe Pipe stub for pump 31005260
11 1 |Vinkel flange 1/2" Angle flange 1/2" 20020087
10 | 1 [Hydraulikfilter Hydraulics filter 20020089
9 1 |Filterhus P12205-56 Filter housing P12205-56 20020261
8 2 |V-beelte XPA 832 RE-X V-belt XPA 832 RE-X 20040039
7 1 |Remskive SPA 90/2, pumpe V-belt pully SPA 90/2, pump 31005180
6 1 |Hydraulikpumpe SNP2-8 Hydraulic pump SNP2-8 20041438
) 1 |Tryk skive Pressure washer 21001890
4 1 |Remskive A 90/2 V-belt pulley SPA 90/2 81000990
3 2 |Lejehus @40 Bearing housing @40 16-00222
2 1 |Daekplade med matrik Cover plate with nut 81000447
1 1 |Rotorhus, samling Rotor housing, assembly 17-00465 |N/A
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




Thread lock AS-43

M12-100 Nm

WY

Nord-Lock - M12x45 10.9 - 120 Nm / Greasing

53 2 |Stop bgsning Stop bushing 71003490
52 3 |Seetskrue M8x12 Set screw M8x12 20030001
51 2 |Seetskrue M12x60 Set screw M12x60 20030383
50 1 |Seetskrue M12x20 Set screw M12x20 20030014
49 2 |Rip-Lock skive 8 mm, stor Rip-Lock washer 8 mm, large 20030396
48 6 |Rip-Lock skive 8 mm, lille Rip-Lock washer 8 mm, small 20030391
47 5 |Seetskrue M8x10 Set screw M8x10 20030196
46 1 |Smarenippel 1/8" Grease nipple 1/8" 20030079
45 4 |Seetskrue M10x25 Set screw M10x25 20030011
44 2 |Seetskrue M12x25 Set screw M12x25 20030015
43 3 |Seetskruge M12x35 Set screw M12x35 20030017
42 8 |Rip-Lock skive 12 mm, lille Rip-Lock washer 12 mm, small 20030393
41 2 |Undersaenket skrue M10x30 Countersunk screw M10x30 20030035
40 6 |Lasemgatrik M10 Locking nut M10 20030043
39 3 |Rip-Lock skive 10 mm, lille Rip-Lock washer 10 mm, small 20030392
38 4 |Undersaenket skruge M10x35 Countersunk screw M10x35 20030134
37 2 |Seetskruge M12x45 10.9 Set screw M12x45 10.9 20030315
36 1 |Mgtrik, M6 Nut, M6 20030047
35 1 |Rip-Lock skive 6 mm, lille Rip-Lock washer 6 mm, small 20030390
34 1 |Underseenket bolt M6x16 Countersunk bolt M6x16 20030155
33 1 |Bundprop 15mm Blanking plug 15mm 20001204 |R
32 1 |Bund mgatrik Bottom nut 20001205 |R
31 15 |Popnitte 8 mm, 6 kantet Rivet nut 8 mm, 6 edge 20030331
30 2 |PUR sikkerheds ring 220x10mm PUR Safety ring 220x10mm 20041468
29 1 |Deekplade Cover plate 16-00397
28 1 |Fjeder 8x65x250 Spring 8x65x250 20040006
27 2 |Lasemgatrik M12 Locking nut M12 20030044
26 1 |Stop plade Stop plate 16-00381
25 1 |Skueglas Inspection glass 20020311
24 1 | Trykfjeder til rotorlas Pressure spring for disc lock 20040767
23 1 |Rotorlas Lock for disc 51003970
22 1 |Holder til rotorlas Support for disc lock 51003990
21 4 |Bgsning med krave 824/¢18x30 Bushing with collar @24/318x30 51000330
20 1 |Aksel for gvre rotorhus Axle for rotor housing, upper 17-00130
19 2 [Nord-Lock skive 12 mm Nord-Lock washer 12 mm 20030256
18 1 [Mintor oliepafyldningsheette Mintor oil filler cap 20041358
17 1 |Udluftnings prop 1/4" Breather plug 1/4" 20041357
16 1 |Nedre valse Bottom feed roller 17-00161
15 1 |Skeerm for nederste valse Cover for bottom feed roller 17-00286
14 1 |Trekantsafstryger Triangle wiper 21001230
13 1 |Modstal, vertikal, hgjre Counter steel, vertical, right 16-00147
12 1 |Valsehus, komplet Roller housing, complete 17-00104 |N/A
11 1 |Justerbar mangvreventil Adjustable manoeuvring valve 20020241
10 1 |Modstal, horisontal TP175 Countersteel, horizontal TP175 17-00079
9 1 |Gevindplade for modstal Thread plate for countersteel 17-00077
8 2 |Stopklods Stop bolck 51001340
7 1 |Deekplade, hgjre Cover plate, right 17-00126
6 1 |Leje PCJ 25 Bearing PCJ 25 20010021
5 1 |Deekplade, venstre Cover plate, left 17-00124
4 1 |Hydraulikmotor W320 WR 322cc Hydraulic motor W320 WR 322cc 20020019
3 1 |Ring til hydraulikmotor Ring for hydraulic motor 51003900
2 1 |Rotorhus, gvre Rotor housing, upper 17-00450
1 1 |Rotorhus, underpart Rotor housing, lower 17-00445
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




Thread lock AS-43

M12-100 Nm

Nord-Lock - M12x45 10.9 - 120 Nm / Greasing

53 2 |Stop bgsning Stop bushing 71003490
52 3 |Seetskrue M8x12 Set screw M8x12 20030001
51 2 |Seetskrue M12x60 Set screw M12x60 20030383
50 1 |Seetskrue M12x20 Set screw M12x20 20030014
49 2 |Rip-Lock skive 8 mm, stor Rip-Lock washer 8 mm, large 20030396
48 6 |Rip-Lock skive 8 mm, lille Rip-Lock washer 8 mm, small 20030391
47 5 |Seetskrue M8x10 Set screw M8x10 20030196
46 1 |Smarenippel 1/8" Grease nipple 1/8" 20030079
45 4 |Seetskrue M10x25 Set screw M10x25 20030011
44 2 |Seetskrue M12x25 Set screw M12x25 20030015
43 3 |Seetskruge M12x35 Set screw M12x35 20030017
42 8 |Rip-Lock skive 12 mm, lille Rip-Lock washer 12 mm, small 20030393
41 2 |Undersaenket skrue M10x30 Countersunk screw M10x30 20030035
40 6 |Lasemgatrik M10 Locking nut M10 20030043
39 3 |Rip-Lock skive 10 mm, lille Rip-Lock washer 10 mm, small 20030392
38 4 |Undersaenket skruge M10x35 Countersunk screw M10x35 20030134
37 2 |Seetskruge M12x45 10.9 Set screw M12x45 10.9 20030315
36 1 |Mgtrik, M6 Nut, M6 20030047
35 1 |Rip-Lock skive 6 mm, lille Rip-Lock washer 6 mm, small 20030390
34 1 |Underseenket bolt M6x16 Countersunk bolt M6x16 20030155
33 1 |Bundprop 15mm Blanking plug 15mm 20001204 |R
32 1 |Bund mgatrik Bottom nut 20001205 |R
31 15 |Popnitte 8 mm, 6 kantet Rivet nut 8 mm, 6 edge 20030331
30 2 |PUR sikkerheds ring 220x10mm PUR Safety ring 220x10mm 20041468
29 1 |Deekplade Cover plate 16-00397
28 1 |Fjeder 8x65x250 Spring 8x65x250 20040006
27 2 |Lasemgatrik M12 Locking nut M12 20030044
26 1 |Stop plade Stop plate 16-00381
25 1 |Skueglas Inspection glass 20020311
24 1 | Trykfjeder til rotorlas Pressure spring for disc lock 20040767
23 1 |Rotorlas Lock for disc 51003970
22 1 |Holder til rotorlas Support for disc lock 51003990
21 4 |Bgsning med krave 824/¢18x30 Bushing with collar @24/318x30 51000330
20 1 |Aksel for gvre rotorhus Axle for rotor housing, upper 17-00130
19 2 [Nord-Lock skive 12 mm Nord-Lock washer 12 mm 20030256
18 1 [Mintor oliepafyldningsheette Mintor oil filler cap 20041358
17 1 |Udluftnings prop 1/4" Breather plug 1/4" 20041357
16 1 |Nedre valse Bottom feed roller 17-00161
15 1 |Skeerm for nederste valse Cover for bottom feed roller 17-00286
14 1 |Trekantsafstryger Triangle wiper 21001230
13 1 |Modstal, vertikal, hgjre Counter steel, vertical, right 16-00147
12 1 |Valsehus, komplet Roller housing, complete 17-00104 |N/A
11 1 |Justerbar mangvreventil Adjustable manoeuvring valve 20020241
10 1 |Modstal, horisontal TP175 Countersteel, horizontal TP175 17-00079
9 1 |Gevindplade for modstal Thread plate for countersteel 17-00077
8 2 |Stopklods Stop bolck 51001340
7 1 |Deekplade, hgjre Cover plate, right 17-00126
6 1 |Leje PCJ 25 Bearing PCJ 25 20010021
5 1 |Deekplade, venstre Cover plate, left 17-00124
4 1 |Hydraulikmotor W320 WR 322cc Hydraulic motor W320 WR 322cc 20020019
3 1 |Ring til hydraulikmotor Ring for hydraulic motor 51003900
2 1 |Rotorhus, gvre Rotor housing, upper 17-00550
1 1 |Rotorhus, underpart Rotor housing, lower 17-00445
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




Nord-Lock - M12x35 - 10.9
120 Nm / Greasing

Thread lock AS-43

15 2 |Lasematrik M10 Locking nut M10 20030043
14 2 |Underseaenket skrue M10x30 Countersunk screw M10x30 20030035
13 6 |Rip-Lock skive 10 mm, lille Rip-Lock washer 10 mm, small 20030392
12 4 |Seetskrue M10x25 Set screw M10x25 20030011
11 1 |Smarenippel 1/8" Grease nipple 1/8" 20030079
10 2 |Seetskrue M12x35 10.9 Set screw M12x35 10.9 20030314
9 1 |@vre valse Upper feed roller 17-00395
8 1 |Las til valsekonsol Lock for roller housing 16-00316
7 2 |Afskraber Wiper 21001245
6 1 |Split 4x32 Cotter pin 4x32 20030074
5 2 |Nord-Lock skive 12 mm Nord-Lock washer 12 mm 20030256
4 1 |Hydraulikmotor W320 WR 322cc Hydraulic motor W320 WR 322cc 20020019
3 1 |Aksel til valsekonsol, kompl. Axle for roller housing, compl. 17-00139
2 1 |Leje PCJ 25 Bearing PCJ 25 20010021
1 1 |Valsekonsol Roller housing 17-00103
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




7 1 |Lasemgtrik M10 Locking nut M10 20030043

e ° 6 1 |Undersaenket skruge M10x35 Countersunk screw M10x35 20030134
M12 x 30 - 10.9 - 110 Nm 5 4 |Bolt til kniv M12x1,5x30 Bolt for knife M12x1,5x30 20030164

4 2 |Knivtil TP 175 Knife for TP 175 20041842

3 2 |Speendeplade til kniv Tighten plate for knife 17-00115

2 1 |Afskraber Wiper 21001245

1 1 |Rotor med glat aksel, svejs Disc with smooth shaft, weld 17-00097

ltem | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

10



Maks. 44N

Malt vinkelret pa det
horisontale stykke.

Max. 44N

Measured perpendicular to the
horizontal part.

3 2 |Refleks, gul Reflex, yellow 20040125
2 1 |Lysbom, samlet Light bar, assembly 16-00479 |N/A
1 1 |Fast tragt komplet, mobile Fixed funnel complete, Mobile 17-00431 |[N/A
ltem |Qty Description Description Part no
TP 175 MOBILE Spare parts list NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages



21 1 |Aluminiums overgangsstykke Aluminium connection 20041356
20 1 |Split 6x12 Cotter pin 6x12 20041319
19 1 |Gaffel forbindelse 6x24 Fork connection 6x24 20041318
18 3 |Lasemgtrik M16x1,5 Locknut M16x1,5 20030327
17 1 |Walvoil push pull kabel 1000 mm Walvoil push pull wire 1000 mm 20041355
15 1 |Beslag til push pull kabel Fixture for push pull wire 16-00218
14 1 |PVC-gardin til tragt PVC-curtain for funnel 81000490
13 1 |Skinne til gardin Band for curtain 51000420
12 1 |Manualboks Manual box 20040947
11 1 |Positionsholder, hgjre Position catch, right 16-00216
10 1 |Positionsholder for sikkerhedsbgjle Position block for safety bar 16-00214
9 1 |Handtag til 1as Handle for lock 16-00213
8 1 |Deekplade for sikkerhedsbgjle Cover plate for safety bar 16-00215
7 2 |Bgsning til sikkerhedsbgjle Bushing for safety bar 21004120
6 2 |Fjeder til mangvrebgjle Spring for maneuver bar 51004830
5 1 |Positionsplade Positioning plate 51004670
4 1 |Sikkerhedsbgijle Safety bar 16-00111

2 1 |Fjederholder for positionsholder Spring support for position block 16-00109

1 1 |Tragt Funnel 17-00430

ltem | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages




5 2 |Beskyttelsesliste, sort 320 mm Protection list, black 320 mm 16-00483
4 2 |Beskyttelsesliste, sort 115 mm Protection list, black 115 mm 16-00482
3 1 |Lysbom Rear light bar 16-00478
*2 1 |Baglys, venstre, med baklys (GB) Rear light, left (GB) 20042039
2 1 |Baglys, venstre Rear light, left 20040276
*1 1 |Baglys, hgjre, med tagelys (GB) Rear light, right (GB) 20042038
1 1 |Baglys, hgjre Rear light, right 20040277
ltem | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

13



Maks. 200N

Malt vinkelret pa det
horsiontale stykke,
lige over buk

Max. 200N

Measured perpendicular to the
horizontal part,
just above the bend

3 2 |Refleks, gul Reflex, yellow 20040125

2 1 |Lysbom, samling Light bar, assembly 17-00491 |[N/A

1 1 |Tragt komplet Funnel complete 17-00504 |[N/A
Item |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

14



11 | 2 |Underlagsskive 12 mm Washer 12 mm 20030064
10 | 1 |Simrit beelg 4,5-14,5 Simrit bellows 4,5-14,5 20041998
A 9 | 2 |Seetskrue M12x50 Set screw M12x50 20030115
> 8 2 |Facetskive fzb 12 mm Washer fzb 12 mm 20030233
7 1 |Tragt Funnel 17-00505 |N/A
6 1 |Split 6x12 Cotter pin 6x12 20041319
5 1 |Gaffel forbindelse 6x24 Fork connection 6x24 20041318
4 1 |Aluminiums overgangsstykke Aluminium connection 20041356
3 3 |Lasemgtrik M16x1,5 Locknut M16x1,5 20030327 |R
2 1 |Kabel 2000mm CD2000 Walvoil Cable 2000mm CD2000 Walvoil 20042005
1 1 |Klapbar tragt Foldable funnel 17-00506 |[N/A
ltem | Qty Description Description Part no

TP 175 MOBILE Spare parts list Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.
N/A: Not available as spare part. See ff pages

15



5 1 |Skinne til gardin Band for curtain 17-00502
4 1 |Manual boks Manual box 20041997
3 1 |PVC-gardin til tragt PVC-curtain for funnel 17-00503
2 1 |Tragt svejst Funnel welded 17-00480
1 2 |Vibrationsdaemper P 20/15 Vibration absorber P 20/15 20040007
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

16



24 | 1 |Konsol for kabel Bracket for wire 17-00523
23 | 4 |Stabilisatorstang Stabalizing rod 22-00064
22 | 2 |Facetskive fzb 12 mm Washer fzb 12 mm 20030233
21 | 2 |Seetskrue M12x60 Set screw M12x60 20030383
20 | 2 |Bagsning for mangvrebgjle Bushing for manoeuvre bar 51004860
19 | 1 |Bund til klapbar tragt Bottom for foldable funnel 17-00510
18 | 1 |Sikringssplit @6x27/32 Ring pin, @6x27/32 20040482
17 | 1 |Meterkaede for lang tragt Metre chain for long funnel 51004930
16 | 1 |Fjeder 3X21X140 Spring 3X21X140 20040005
15 | 4 |Bgsning plast @12/8 -8 Bushing plastic @12/8 - 8 20040934
14 | 1 |Stabilisatorstang for tragt Stabilization rod for funnel 17-00520
13 | 2 |Speendeplade for rarbaerer Tighten plate for pipe support 20040481
12 | 4 |Rarbaerer 22mm Pipe support 22mm 20040480
11 1 |Deekplade for mangvre bgjle Coverplate for safety bar 21004130
10 | 1 |Paltil positionsklods Pawl for position block 51004800
9 1 |Handtag for las Handle for lock 51004660
8 1 |Positionsplade Positioning plate 51004670
7 1 |Positionsklods, mangvrebgijle Position block , maneuver bar 51004650
6 1 |Fjeder til mangvrebgijle Spring for maneuver bar 51004830
5 1 |Beslag for fieder Fixture for spring 51004535
4 1 |Mangvrebagijle for tragt Maneuver bar for funnel 17-00516
3 2 |Bgsning for omdrejningspunkt Bushing for hub 51004870
2 1 |Hgjre sideplade, komplet Right side plate, complete 17-00508
1 1 |Venstre sideplade, komplet Left side plate, complete 17-00507
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

17



6 2 |Beskyttelsesliste, sort 160 mm Protection list, black 160 mm 17-00498
5 2 |Beskyttelsesliste, sort 85 mm Protection list, black 85 mm 17-00497
4 2 |Gummi clamp @111 Rubber clamp @11,1 20041981
3 1 |Lygtebom Light bar 17-00492
2 1 |Baglys, venstre Rear light, left 20040276
1 1 |Baglys, hgjre Rear light, right 20040277
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

18



17 1 |Kabel forskruning M 16 Cabile fitting M 16 20040109 |R

16 3 |Unbrako skrue 10.9 M6X6 Insex screw 10.9 M6X6 20030341

15 1 |TP PILOT 01 skeerm TP PILOT 01 monitor 20041068 |R

14 1 |TP PILOT elboks TP PILOT electrical box 20041069 |R

13 2 |Holder til TP PILOT Support for TP PILOT 20041073 |R

12 1 |Tankmaler ur @52 Tank indicator clock @52 20041370 |R

11 1 |Forleengerkabel til motor Extension cord for engine 20040879 |R

10 3 |Mgtrik, M6 Nut, M6 20030047

9 3 |Rip-Lock skive 6 mm, lille Rip-Lock washer 6 mm, small 20030390

8 1 |TP PILOT 01 komplet TP PILOT 01 complete 20041067

7 1 |Hoved til endestopskontakt Head for end stop switch 20040518

6 1 |Endestopskontakt 2xNO End stop switch 2xNO 20040517

5 1 |Aktuator LA12 komplet saet Actuator LA12 Complete set 20041365

4 3 |Popnitte 6 mm, 6 kantet Rivet nut 6 mm, 6 edge 20030330

3 3 |Vibrationsdaemper @20xM6 Vibration absorber @20xM6 20040542

2 1 |Beslag for TP Pilot Fixture for TP Pilot 16-00337

1 1 |Monteringsplade Mounting plate 16-00484
ltem | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

19



8 1 |Beslag til remstrammer Fixture for belt tightener 17-00186
7 2 |Split 3,2 x 20 FZB Pin 3,2 x 20 FZB 20041251
6 2 |Splitbolt Cotter bolt 20041252
5 1 |Lasering, udvendig @35 mm Locking ring, external @35 mm 20010103
4 1 |Remstrammer remhjul Belt tightener pulley 16-00195
3 1 |Remstrammer beslag Belt tightner fixture 17-00188
2 2 |Leje remstrammer Bearing belt tightener 20010102
1 1 |Lejeaksel for remstrammer Bearing axle for belt tightener 16-00194
ltem | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

20



3 omgange isoleringstape
Skal kunne daekkes af indsugningen

Bolts for flywheel,
tightening 80 Nm

39 1 |Breendstoffilter med vandudtag Fuel filter with water outlet 20042020 |R
38 2 |Speendeband @11mm Clip @11 mm 20040101
37 1 |Forfilter breendstoffilter Fuel filter (Prefilter) 20040104
36 1 |Hovedkabel til motor Main circuit for engine 20041399 |R
35 1 |Qverste kalerslange Top radiator hose 20041389 |R
34 4 |Speendeband 32-44 Clip 32-44 20040596 |R
33 1 |Nederste kglerslange Bottom radiator hose 20041390 |R
32 2 |Mertik, M10 Nut, M10 20030049
31 2 |Rip-Lock skive 10 mm, lille Rip-Lock washer 10 mm, small 20030392
30 2 |Unbraco skrue M12x40 Cylindrical screw M10x40 20030213
29 1 |Starter 1,6 Kw Starter 1,6 Kw 20041397 |R
28 1 |Skjold til bleeser Shield for fan 20041396 |R
27 1 |Generator 50 A Alternator 50 A 20041398 |R
26 1 |Kilerem 785 mm V-belt 785 mm 20041393 |R
25 1 |Tandrem 1076mm Timing belt 1076mm 20041394 |R
24 4 |Unbraco skrue M12x35 Cylindrical screw M12x35 20030116
23 1 |Indsugningsheette Air inlet 20040741 |R
22 1 |Luftfilter, ydre Airfilter, exterior 20040636 |R
21 1 |Luftfilter, indre Airfilter, interior 20040637 |R
20 1 |Stevheette til filter Dust cap for filter 20040745 |R
19 1 |Beslag til filterhuset Bracket f. filterhousing 20040742 |R
18 1 |Hus til luftfilter, kompl. Housing for air filter, compl. 20041105 |R
17 1 |Understgtning for luftindsugning Support for air inlet 16-00384
16 1 |Gaskabel Throttle cable 20041368
15 1 |Beslag til slangeholder Fixture for rubber block 81004410
14 2 |Slangebeslag 2" Support for hose 2" 20040645
13 1 |Sugeslange @51x850mm Suction hose @51x850mm 16-00064
12 4 |Speendeband 45-60 Clip 45-60 20040633
11 1 |Sugeslange @51x310 mm Suction hose 51x310 mm 81004315
10 1 |Understgtning til luftfilter Support for air filter 16-00151
9 2 |Bgsning Bushing PAF 35160 P10 20010101
8 1 |Motorkonsol, bag Engine fixture, rear 17-00184
7 1 [Motorkonsol, front Engine fixture, front 17-00038
6 1 |Breendstoffgdepumpe til 1003/1404 Fuel feed pump for 1003/1404 20041188 |R
5 1 |Breendstoffilter Lomb LDW1003/1404 |Fuel filter Lomb LDW1003/1404 20040103 |R
4 1 | Oliefilter Oil filter 20040841 |R
3 1 |Lyddaemper, vertikal Silencer, vertical 20041388 |R
2 1 |Kgler, Focs 1404 Cooler for Focs 1404 20041395 |R
1 1 |Lombardini LDW 1404 Lombardini LDW 1404 20041340
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

21



34 1 |Steddeemper Shock absorber 20041579 |R
33 | 1 |Bowden kabel Bowden cable 20041583 |R
32 | 1 |Bremsestang M10x775 Brake rod M10x775 20041582 |R
31 1 |Sikkerhedswire med krog Brake away cable with hook 20041581 |R
30 1 |Handbremsearm Hand brake lever 20041580 |R
29 | 1 |Beelg Bellow 20041578 |R
28 | 1 |Kuglekobling Ball coupling 20041577 |R
27 | 1 |Klembgijle @48 mm Bracket @48 mm 20041943
26 1 |Ledningsnet til trailer Main circuit for trailer 20040278
25 | 1 |Adapter 7/13 polet Adapter 7/13 pole 20041479 |R
24 | 1 |Stik, 13 polet Plug, 13 pole 20041049 R
e e @ @ a @ ° @ 23 | 1 |Seotskrue M8x25 Set screw M8x25 20030004
22 | 1 |Lasematrik M8 Locking nut M8 20030042
21 2 |Rip-Lock skive 8 mm, stor Rip-Lock washer 8 mm, large 20030396
20 | 1 |Bremsekabel 770/966 mm Brake cable 770/966 mm 20041327 |R
19 1 |Bremsesaet Brake set 20041392 |R
18 | 1 |Hjulbolt M12x1,5 Wheel bolt M12x1,5 20040676 |R
17 1 |Traekstang, komplet Draw bar, complete 20041307
16 | 1 [Hjulaksel Wheel axle 20041308
15 | 4 |Beslag til hjulskaerme Support for fenders 17-00150
14 1 |Bagvange Beam member, rear 17-00407
13 | 2 |Steenklap 200x230mm Mudflap 200x230mm 20041836
12 | 2 |Tank monteringsbeslag Tank mounting fixture 16-00458
11 1 |Understatning til bremsekabel Support for brake cable 17-00332
10 | 2 |Refleks, hvid Reflex, white 20040124
9 2 |Refleks, gul Reflex, yellow 20040125
8 1 |Stetteben, komplet Support leg, complete 16-00260 |N/A
7 1 |Frontvange Beam member, front 17-00412
6 1 |Stattehjul, massivt hjul Jack, solid wheel 20042019
) 2 |Hjulskaerm 13" sort Fender 13" Black 20041310
4 2 |Hjul 155xR13 Wheel 155xR13 20040589
3 2 |Afstandsrgr @20 x 55mm Distance pipe @20 x 55mm 81001514
2 1 |Monteringsbeslag, Alko Mounting fixture, Alko 17-00464
1 1 |Bundramme Basis frame 17-00470 |[N/A
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

22



21 1 |Kabel, negativ, 35mm? Cable, negative, 35mm? 20040088
20 1 |Kabel, positiv, 35mm? Cable, positive, 35mm? 20040087
19 1 |Kabel klips, positiv Cable clip, positiv 20040159
18 1 |Kappe for pol Cap for pole 20040100
17 1 |Kabel klips, negativ Cable clip, negative 20040160
16 1 |Breendstofsmaler L 150 MM Fuel level sensor L 150 MM 20041369
15 1 |Sidevanger til motor, front Side member for engine, front 17-00414
14 2 |Popnitte 8 mm, 6 kantet Rivet nut 8 mm, 6 edge 20030331
13 1 |Bund til batteri Bottom for battery 81001574
12 2 |Slangeforbindelse 6 mm x 1/4" Hose connection 6 mm x 1/4" 20040541
11 2 |Vinkel 90 G 1/4" Angle 90 G 1/4" 20041387
10 1 |20L diesel tank, ur og tank maler 20L fueltank, clock & indicator 20041113
9 4 |Afstandsror Distance pipe 16-00202
8 1 |Sidevanger komplet, hgjre Side member complete, right 17-00410
7 1 |Sidevanger komplet, venstre Side member complete, left 17-00408
6 1 |Sidevanger til motor, bag Side member for engine, rear 17-00416
5 6 |Ramme bgsning Frame bushing 16-00042
4 2 |Bespeendingsplade, lav 12V/50Ah Fasten plate, low 12V/50Ah 81001578
3 4 |Vibrationsdeemper @330xM8 Vibration absorber @30xM8 20040389
2 1 |Batteri 12V/50AH Battery 12V/50AH 20040158
1 4 |Vibrationsdeemper Vibration absorber 20040911
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

23



3 1 |Stetteben Support leg 16-00261
2 1 |Konsol til stgtteben, 1810 Bracket for support leg, 1810 20041305
1 1 |Dupsko GLZ R1, Sort Ferrule GLZ R1, Black 20041243
Item | Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

24



10 | 1 |Keede 23 led Chain 23 link 51000685
9 1 |Excentrisk las, komplet Eccentric lock, complete 15-00003 |N/A
8 1 |Lase beslag til flange Lock fixture for flange 81003795
7 1 |Beslag til flange Fixture for flange 81003785
6 1 |Fjeder 3X21X140 Spring 3X21X140 20040005
5 1 |Fjeder til handtag 15x23x2 Spring for handle 15x23x2 20040912
4 1 |Handtag til vippetud Handle for ejector 81000690
3 1 | Tudklap, komplet Deflector, complete 16-00210
2 1 |Positionsplade til handtag Position plate for handle 81003730
1 1 |Udkasterrgr Ejector spout 16-00209
Item |Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

25



4 1 |Lasemgatrik M12 Locking nut M12 20030044
3 1 |Saetskrue M12x70 Set screw M12x70 20030019
6 1 |Meartik, M10 Nut, M10 20030049
5 1 |Seetskrue M10x25 Set screw M10x25 20030011
2 1 |Excenterlas Cam Lever 15-00001
1 1 |Handtag til excenterlas Handle for Cam Lever 51000750
ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

26



22 | 4 |Seetskrue M8x25 Set screw M8x25 20030004
21 1 |Lasemgatrik M8 Locking nut M8 20030042
20 | 1 |Seetskrue M8x50 Set screw M8x50 20030410
19 5 |Rip-Lock skive 8 mm, lille Rip-Lock washer 8 mm, small 20030391
18 | 2 |Handtag Handle 20041311
17 1 |Dupsko GLZ R1, Sort Ferrule GLZ R1, Black 20041243
16 | 1 |Seetskrue M8x12 Set screw M8x12 20030001
15 | 1 |Rip-Lock skive 8 mm, stor Rip-Lock washer 8 mm, large 20030396
14 | 2 |Bgsning med krave 324/318x30 Bushing with collar &324/218x30 51000330
13 | 1 |Fjeder til handtag 15x23x2 Spring for handle 15x23x2 20040912
12 1 |Positionsplade til handtag Position plate for handle 22-00541

11 1 |Handtag til vippetud, kompl. Handle for deflector, compl. 22-00530
10 | 1 |Fjeder 3X21X140 Spring 3X21X140 20040005
9 1 |Forbindelsesstang Connecting rod 17-00533
8 1 |Aksel til udkasterrgr Axle for ejector spout 17-00548
7 1 | Tudklap, komplet Deflector, complete 17-00538
6 1 |Udkasterrar, gverste del Ejector spout, upper part 17-00558
5 1 |Beslag for flange H, komplet Fixture for flange R, complete 17-00541

4 1 |Handtag for udkasterrar Handle for ejector spout 17-00570

3 1 |Beslag for flange V, komplet Fixture for flange L, complete 17-00543

2 2 |Smagrenippel, M6x1 Grease nipple, M6x1 20030234
1 1 |Udkasterrgr, nederste del Ejector spout, bottom part 17-00555

ltem |Qty Description Description Part no

TP 175 MOBILE Spare parts list

Version: With TP Vario Spout and foldable funnel

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

27



M|
QA= |KS| 2
3011
0000..“
33ooa
OO N
O|IO|NMN|(M
NN |~ |~
©
&
7]
r C
S ke
£ st
o =
— O O
— [N %
| X
c|N (@)
N~ [
8|5 0|8
=38
Slole
o|lG| oL
ol Elo
ol 9|2
X(NiwL| nv
Q@
= c
- ie)
£ a
mO 5
22 n
— | (D)
ol O
== o
A ()
5|=3[2,
kear
JS\alo
o|l2|ale
Okde
Jlal2|8
o Q8=
Xinmaow
AN (AN 2..W;
<
@)
e
I MO|IN |~ | ©
=

28

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

TP 175 MOBILE Spare parts list



1

1

TP SERVICEBOX 175 MOBILE

TP SERVICEBOX 175 MOBILE

B17502

ltem

Qty

Description

Description

Part no

TP 175 MOBILE Spare parts list

NB: Parts may be shown which are not standard on all models.

N/A: Not available as spare part. See ff pages

29



